
Service Parts
Beginning Manufacturing Date: May 2020 

Ending Manufacturing Date: Active

Dauntless

ITEM DESCRIPTION COMMENTS PART NUMBER

1 Griddle Assembly w/Brackets SRV1-10-586134
1.1 Griddle Brackets (Includes Left & Right, Dowel Pins & Retainers) SRV3000731

Dowel Pin Qty 2 req 30007368
1.2 Griddle  4-00-586134A
1.3 Handle Assembly, Griddle 1-00-586170

Knob, Griddle Maple, Black 1600661
Bushing, Griddle Handle (Qty 2 req) 1201900-10

#10 External Tooth Lock Washer 3-30-0001-100
Gasket, 5/16 Wire w/Core 10 Ft 1-00-1203668

2 Top

Classic Black 4-00-586135A
Biscuit 4-00-586135-32A
Majolica Brown 4-00-586135-31A
Bordeaux 4-00-586135-33A
Twilight 4-00-586135-30A

Gasket, 3/8 Adhesive (Top) 15 Ft 1-00-30002422
3 Cover, Damper Rod SRV2-00-586191
4 Damper Steel Handle w/Set Screw 30002720A
5 Handle, Damper Maple, Black 1600664
6 Philips RD HD 1/4-20x3 1201310-10
7 Damper Rod SRV3-40-586164

Damper Adjuster SRV2-00-586201
Damper Plate & Rod Repair Kit SRV8787-019

8 Damper Shaft Retainers Pkg of 2 SRV2-00-586186
9 Damper Frame 4-00-586184A

Gasket, 3/8 Fiberglass Low (Inside) 15 Ft 1-00-1203589
Gasket, 3/8 Adhesive (Outside) 15 Ft 1-00-30002422

1.1

1.2

1.3

#1 Griddle Assembly



Service Parts
Beginning Manufacturing Date: May 2020 

Ending Manufacturing Date: Active

Dauntless

ITEM DESCRIPTION COMMENTS PART NUMBER
10 Damper Plate 4-00-586200A

CS Hex Head 1/4-20 x 3/8 1201337-10
Screw 1/4-20 x 1/2 Black 1201338-10
Screw 1/4-20 x 1 Black 1201376-10
Hex Jam Nut, 1/4-20 3-30-8015-10
Fasteners for Damper Assembly to Back Casting
Screw 1/4-20 x 1 Black 1201376-10
Flat Washer 1202470-10
Nut, Hex 1203210-10

11 Side, Left

Classic Black 4-00-586123A
Biscuit 4-00-586123-32A
Majolica Brown 4-00-586123-31A
Bordeaux 4-00-586123-33A
Twilight 4-00-586123-30A

LVLR Bolt, 1/4-20x1 1201745-10
Gasket, 3/8 Adhesive 15 Ft 1-00-30002422
Mobile Home Bracket Pkg of 2 SRV586189

12 Front Handle Holder SRV2-00-586197
13 Ash Grate 3-00-586122A
14 Air Control Baffle SRV2-00-586148
15 Ash Pan Assembly 30007339

16 Front  

Classic Black 4-00-586121A
Biscuit 4-00-586121-32A
Majolica Brown 4-00-586121-31A
Bordeaux 4-00-586121-33A
Twilight 4-00-586121-30A

Gasket, 3/8 Adhesive 15 Ft 1-00-30002422
17 Andiron Qty 2 req 3-00-586128A
18 Mounting Plate, Andiron Qty 2 req SRV2-00-586169

HHCS 1/4-20x3/8 1201337-10

19 Ash Lip

Classic Black 3-00-586144A
Biscuit 3-00-586144-32A
Majolica Brown 3-00-586144-31A
Bordeaux 3-00-586144-33A
Twilight 3-00-586144-30A

TRS HD PH 10-24 x 1/2 1200998-10



Service Parts
Beginning Manufacturing Date: May 2020 

Ending Manufacturing Date: Active
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ITEM DESCRIPTION COMMENTS PART NUMBER
20 Glass Clip (Qty 4 req per Door) Pkg of 4 SRV2-00-586207

Glass Clip Screw, 10-24x1/4 (Qty 4 req per Door) 1200980-10
21 Glass, Load Door Qty 1 req, per Door SRV3-40-586138

Glass Gasket, 3/16 PSA 10 Ft 1-00-1186258229
22 Door Hinge Set, Left & Right SRV2-00-586204
23 Door Pins Qty 2 req, per Door 30002727
24 Hinge Clamp Plate Qty 1 req, per Door SRV2-00-586205

BHSCS 1/4-20X3/8 (Hinge Bracket to Door) 3-30-3014-10

25 Door, Left

Classic Black 4-00-586126A
Biscuit 4-00-586126-32A
Majolica Brown 4-00-586126-31A
Bordeaux 4-00-586126-33A
Twilight 4-00-586126-30A

Gasket, Door 5/16 Med 15 Ft 1-00-1203588
BHSCS 1/4-20 x 3/8 (Door to Stove Front) 3-30-3014-10

26 Wood Handle w/Lifter 30004175K
Damper Handle Wood 1600664
Damper Handle Screw 1201310-10
Insert Lifter 30002714

27 Latch Assembly, Front Door SRV1-10-586145
Front Steel Handle/Shaft 30002717
Spring Washer 63D0069-10
Pawl Assembly 30005157
Flat Washer, 10mm 1202560-10
Nut Jam, 3/8-16 Top Lock 1203290-10

28 Door, Right

Classic Black 4-00-586127A
Biscuit 4-00-586127-32A
Majolica Brown 4-00-586127-31A
Bordeaux 4-00-586127-33A
Twilight 4-00-586127-30A

Gasket, Door 5/16 Med 15 Ft 1-00-1203588

BHSCS 1/4-20 x 3/8 (Door to Stove Front) 3-30-3014-10

29 Bottom Heat Shield SRV2-00-586165

30 Lower Mount Bracket, Ash Door SRV2-00-586143

Washer 5/16 7000-579/10

Screw 1/4-20 x 3/4, Black 1201374-10



Service Parts
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Ending Manufacturing Date: Active
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31 Ash Door 4-00-586206A

Gasket, Ash Door 3/8 Fiberglass Low 15 Ft 1-00-1203589

32 Handle Assembly, Ash Door SRV1-10-1600663
32.1 Handle, Ash Door Hardwood, Black 1600663
32.2 Shaft, Handle 30005301
32.3 Spring Washer 63D0069-10
32.4 Flat Washer, 10mm 1202560-10
32.5 Pawl Assembly 30005157
32.6 Nut Jam, 3/8-16 Top Lock 1203290-10
33 Ash Pan Bracket 30007376A
34 Upper Mount, Ash Door SRV2-00-586142
35 Bottom Air Cover SRV2-00-586147
36 Air Control Assembly SRV1-10-586156
37 Brick Clip, Left SRV2-00-586193
38 Brick Clip, Right SRV2-00-586194
39 Gasket, Refractory SRV3-44-586168
40 Access Cover, Refractory SRV3-40-586152
41 Firebrick, Cut 9 3/4 x 3 1/2 x 1 1/4 Qty 4 req SRV2-00-586192

42 Insulation, Fiberfrax
(Replace during Engine, Fireback or SS Fireback replacement) SRV3-44-586196

43 Brick Clip, Rear Qty 2 req SRV2-00-586153
44 SS Fireback Plate SRV2-00-586188
45 Fireback, Refractory SRV3-40-586151

#32 Ash Door Handle Assembly
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32.5
32.6
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46 Refractory Engine 30007299A

CS Hex Head, 1/4-20 x 3/8 1201337-10
CS Hex Head, 1/4-20 x 5/8 1201372-10

47 Side, Right

Classic Black 4-00-586124A
Biscuit 4-00-586124-32A
Majolica Brown 4-00-586124-31A
Bordeaux 4-00-586124-33A
Twilight 4-00-586124-30A

LVLR Bolt, 1/4-20x1 1201745-10
Gasket, 3/8 ADHES 15 Ft 1-00-30002422
Mobile Home Bracket Pkg of 2 SRV586189

48 Ball Plunger 5/16 x 1/2 3-31-5500
49 Primary Air Control Handle Assembly Wood, Maple, Black SRV1-10-586149

Thermostat Handle, Knob Wood, Maple, Black 1600660
Round Head SL 8-32 x 2 1202560-10

50 Thermostat Stub w/Set Screw 30002716
Cable Assembly SRV30007519

51 Air Control  SRV1-10-1601430
52 Air Control Wheel SRV2-00-586163
53 Outside Air Box Assembly SRV1-10-586161
54 Rear Housing 4-00-586129A

Gasket, 3/8 Adhesive (Side Openings) 15 Ft 1-00-30002422
Gasket, 7/16 PSA (Refractory Opening) 15 Ft 1-00-30001910

55 Insulation Board, Back SRV3-44-586183
56 Air Jacket, Rear SRV2-00-586177
57 Heat Shield, Rear Cover, Rear Vent SRV2-00-586175
58 Air Inlet SRV2-00-586173
59 Exhaust Diverter SRV2-00-586182
60 Flue Collar, 6 “ Classic Black 4-00-250102A

Gasket, 3/8 Adhesive  15 Ft 1-00-30002422
61 Heat Shield, Cover, Top Vent SRV2-00-586176
62 Heat Shield Common SRV2-00-586174

Outside Air Kit 1-10-09542
Finish Bag SRV1-00-586209
Touch-up Paint 3-42-19905
Catalyst Performance Package (Catalyst, Temp Probe, Bracket, & Install Items) 0003406
Catalyst Ceramic SRV8340-006
Cooking Grill 0003407
Fan Kit 0003410




